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Fo Tan, Shatin, N.T,, Hong Kong.

[ | NUTEK SYSTEMS, LTD. iz

TITLE

OUR REFERENCE
DESCRIPTION OF SAMPLE

SAMPLE SUBMITTED BY

BRAND

Tel: (B52) 2605 5736 Fax: (852) 2692 0798 .

TEST REPORT

. Testing of flexible joint

MANUFACTURER

ORIGIN
MODEL

TEST REQUIRED

PERIOD OF TESTS

. J8231

: Stainless steel flexible joint; size : A) 50mm, B) 65mm, C)80mm,

D) 100mm and E) 150mm

: Gate Way Valve & Fitting Ltd.

Flat F, 22/F., Luk Hop Industrial Bidg.,
8 Luk Hop Street, San Po Kong,
Kowloon, Hong Kong.
YS
Y.S.CO, LTD.
TAIWAN
YS-600RF
1) BS4504:Section 3.1:1989 Dimensions,
2) Hydraulic pressure tests

3) Chemical composition test

10" to 25" June 2002

RESULTS: - {apply oniy to the sampies tested)
1. DIMENSIONS (all dimensions are in millimetres unless otherwise stated)

(A) 50mm (B) 65mm
Sample BS Requirement Sample BS Requirement
Nominal size 50 / 65 /
Face to face dimension 304 / 302 /
Outside diameter 165 165 185 185
Pitch circle diameter 125 125 145 145
Flange | Thickness 18 / 17 /
Diameter of bolt hole 18 18 18 18
Number of bolt hole 4 nos. 4 nos. 4 nos. 4 nos.
(C) 80mm (B) 100mm (E) 150mm
Sample chuEilriment Sample Requ]iizmcnt Sample Requ?rzment
Nominal size 80 / 100 / 150 /
Face to face dimension 362 / 420 / 604 /
Outside diameter 200 200 220 220 285 285
Pitch circle diameter 160 160 180 180 240 240
Flange | Thickness 20 / 18.8 / 22 /
Diameter of bolt hole 18 18 18 18 23 22
Number of bolt hole 8 nos. 8 nos. 8 nos. 8 nos. 8 nos. 8 nos
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NUTEK SYSTEMS, LTD.

TEST

REPORT

OUR REFERENCE NOC.J§231 (P.2)

2. HYDRAULIC PRESSURE TESTS

2.1. Under lateral deflection

Unit B, 13/F., Universal Ind. Ctr,,
23-25 Shan Mei Street,
Fo Tan, Shatin, N.T,, Hong Kong.

Tel: (852) 2605 5736 Fax: (B52) 2692 (798

Dimensions

Chemical composition test

Date : QXA&L""L 0Py

Hydraulic pressure tests

- As shown in section 1

4. SUMMARY OF TEST RESULTS (apply only to the sample tested)

- Satisfactory

{
Z
!
!
!
!
{
r_
f
! Lateral Test Durati
. pressure uration
! Sample deflection (mm) (bar) (s) Remark
! (A) 50mm 33 24 60 Pass
{ (B) 65mm 31 24 60 Pass
! {C) 80mm 24 24 60 Pass
! (D) 100mm 22 24 60 Pass
! (E) 150mm 22 24 60 Pass
i Note : no leakage was detected during the above test.
: 4 2.2. Under vibration
f ~— Sample Vibration {(mm) Test pressure Duration Remark
i (bar) (s)
j (A) S50mm *1 24 60 Pass
: (B) 65mm +] 24 60 Pass
g (C) 80mm ) 2 60 Pass
! (D) 100mm +] 24 60 Pass
(E) 150mm 1 24 60 Pass
Note : no leakage was detected during the above test.
3. CHEMICAL COMPOQSITION TEST
The following chemical composition test result applies to all joint samples of size 50mm, 65mm, 80mm,
100mm and 150mm
Element compositions (%) Designation to
Component . . BS970 : Part 1
C Si Mn Ni Cr § P | and BS1449 part 2
bellows of
each joint 0.062 0.33 1.1 10.8 18.1 0.015 0.02 304831
o

- Satisfactory; the chemical composition of the betlows of each

flexible joint complies with grade 304$31 of both BS970: Part |
and BS1449: Part 2.
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Nutek Bystems is &
aApproved by the W,
Goveramest Supplies
testing water supply

testing ageney,
ter Awtherity gad
Department, for
fittings,

Authorized signature :

P

7

Samson W.K. Yiu

( Director )
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TEST

REPORT

Fo Tan, Shatin, N.T., Hong Kong.
Tel: {852) 2605 5736 Fax: (852) 2692 0798

TITLE Testing of Flexible Joint
OUR REFERENCE J8734
DESCRIPTION OF SAMPLE Stainless stecl flexible connectors; size:A) 50mm x 300mm(L),
B) 65mm x 300mm(L), C) 80mm x 360mm(L), D) 100mm x 420mm(L)
and E) 150mm x 600mm(L)
SAMPLE SUBMITTED BY Gate Way Valve & Fitting Ltd.
Flat F, 22/F., Luk Hop Industrial Bldg.,
8 Luk Hop Street, San Po Kong,
Kowloon, Hong Kong.
BRAND YS
COUNTRY OF ORIGIN TAIWAN
MODEL YS-600RF
TEST REQUIRED Hydraulic pressure test
PERIOD OF TESTS 22 to 27" November 2002
RESULTS: -
HYDRAULIC PRESSURE TEST
Sample Test(g;:ﬁsure Duration (s) Remark
(A) 50mm x 300mm(L) 35 60 Pass
(B) 65mm x 300mm(L) 55 60 Pass
(C) 80mm x 360mm(L) 55 60 <Pass
(D) 100mm x 420mm(L) 55 60 Pass
(E) 150mm x 600mm(L) 55 60 Pass
Note : no leakage was detected during the above test.
o7 et A
Date : ~7] Ab./eww 2vo 2 Authorized signature :
/
Nutek Systems is & testing agemey, Samson W.K. Yiu

approved by the Water Authority sad

Government Supplies Dapariment,

testing water osupply fittings.

for

( Director )
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